
 
 
 
 

Heriot-Watt University 
Research Gateway 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 

 

Synthesis and Optimisation of A Sustainable Wastewater
Treatment Plant via Material Flow Cost Account (MFCA)-based
Approach

Citation for published version:
Siew, RT, Wan, YK & Andiappan, V 2018, 'Synthesis and Optimisation of A Sustainable Wastewater
Treatment Plant via Material Flow Cost Account (MFCA)-based Approach', MATEC Web of Conferences,
vol. 152, 01010. https://doi.org/10.1051/matecconf/201815201010

Digital Object Identifier (DOI):
10.1051/matecconf/201815201010

Link:
Link to publication record in Heriot-Watt Research Portal
[...]
treatment CostTotal opt for entire wastewater treatment can be calculated via: 

HCHCHC sludgeTotalTWTotal ,                                                                                  (49) 

   


n

t

opt
t

n

b

opt
b

n

c

opt
c

n

p

opt
p

optTotal CostCostCostCostCost
1111

,

                                       (50) 

Finally, optimization objective of this modelling is to minimize HCTotal as shown in Eq. 
(51) below. 

HCMin Total                                                                                                              (51)                             

In order to demonstrate approach that mentioned above, a case study is solved in the 
following section. 

2.3 Case study  

A sago wastewater treatment is select as case study in this research. Thus, Figure 2 below 
shows superstructure of organic wastewater treatment with specific technologies listed on 
different treatment. Based on comprehensive literature review done on organic wastewater 
treatment technology, typical wastewater treatment technologies used in organic 
wastewater treatment is adopted as treatment technologies in each treatment stage which 
presented in Figure 2 below.  

11

MATEC Web of Conferences 152, 01010 (2018)	 https://doi.org/10.1051/matecconf/201815201010
Eureca 2017



Bar screens

Grit removal

Pre-treatment Chemical treatment

Precipitation 
method

Coagulation-
Flocculation-

DAF

Ion Exchanger

Biological treatment Tertiary treatment

Membrane 
bioreactor 

(MBR)

Trickle filter

Sequencing 
batch reactor 

(SBR)

Nitrification & 
Denitrification

UASB

Multimedia 
filtration

Chlorination

Carbon filter 

MBBR

Sedimentation 
tank/ Clarifier

Activated sludge

Feedstock

Organic 
wastewater

Product

Treated 
water

 
Fig. 2. Superstructure of organic wastewater treatment. 

As shown, organic wastewater treatment begins with pre-treatment which consists of 
bar screen and grit removal. Next is chemical treatment with technologies of precipitation 
method, coagulation-flocculation-DAF and ion exchanger. Then follow by biological 
treatment which involved sedimentation tank/clarifier, MBBR, activated sludge and others. 
Tertiary treatment is the final treatment stage with multimedia filtration, chlorination and 
carbon filter. Through selection of technology in each treatment stage, treated water that 
complied with discharged regulation can be generated.  

Contaminants characteristic of sago wastewater and discharged regulations are tabulated 
in Table 1 below. Contaminants characteristics of sago wastewater is based on sago mill 
industry in Sarawak [28]. Besides that, contaminant removal efficiency of each technology 
on different treatment stage are summarised in Table 2. Apart from that, in Table 3, 
operating cost such as raw material cost, energy cost and labour cost in each technology is 
tabulated. 

For energy cost for cost computation listed in each technology on Table 3, it included 
electricity consumption of pumps, compressors, clarifier and other equipment which 
involved in that particular treatment.  

 

  

12

MATEC Web of Conferences 152, 01010 (2018)	 https://doi.org/10.1051/matecconf/201815201010
Eureca 2017



Bar screens

Grit removal

Pre-treatment Chemical treatment

Precipitation 
method

Coagulation-
Flocculation-

DAF

Ion Exchanger

Biological treatment Tertiary treatment

Membrane 
bioreactor 

(MBR)

Trickle filter

Sequencing 
batch reactor 

(SBR)

Nitrification & 
Denitrification

UASB

Multimedia 
filtration

Chlorination

Carbon filter 

MBBR

Sedimentation 
tank/ Clarifier

Activated sludge

Feedstock

Organic 
wastewater

Product

Treated 
water

 
Fig. 2. Superstructure of organic wastewater treatment. 

As shown, organic wastewater treatment begins with pre-treatment which consists of 
bar screen and grit removal. Next is chemical treatment with technologies of precipitation 
method, coagulation-flocculation-DAF and ion exchanger. Then follow by biological 
treatment which involved sedimentation tank/clarifier, MBBR, activated sludge and others. 
Tertiary treatment is the final treatment stage with multimedia filtration, chlorination and 
carbon filter. Through selection of technology in each treatment stage, treated water that 
complied with discharged regulation can be generated.  

Contaminants characteristic of sago wastewater and discharged regulations are tabulated 
in Table 1 below. Contaminants characteristics of sago wastewater is based on sago mill 
industry in Sarawak [28]. Besides that, contaminant removal efficiency of each technology 
on different treatment stage are summarised in Table 2. Apart from that, in Table 3, 
operating cost such as raw material cost, energy cost and labour cost in each technology is 
tabulated. 

For energy cost for cost computation listed in each technology on Table 3, it included 
electricity consumption of pumps, compressors, clarifier and other equipment which 
involved in that particular treatment.  

 

  

Table 1. Sago wastewater contaminants characteristic and discharged regulations [28, 29] 

Concentration (ppm) 

 TSS COD BOD O&G 

Sago wastewater 4800 11650 5750 300 

Discharged 
regulations 

(Standard A) 
50 50 20 10 

 

Table 2. Contaminant removal efficiency of technologies. 

Pre-treatment [30, 31] 

 Removal efficiency (%) 

 TSS COD BOD O&G 

Bar screen 50 20 35 85 

Grit removal 50 20 30 90 

Chemical treatment [32, 33, 34, 35] 

 Removal efficiency (%) 

 TSS COD BOD O&G 

Precipitation 
method 90 80 80 50 

Coagulation-
Flocculation-

DAF 
85 80 70 95 

Ion exchanger 0 38 38 20 

Biological treatment [33, 36, 37, 38, 39] 

 Removal efficiency (%) 

 TSS COD BOD O&G 

Sedimentation 
tank 70 20 35 20 

 

13

MATEC Web of Conferences 152, 01010 (2018)	 https://doi.org/10.1051/matecconf/201815201010
Eureca 2017



Table 2. Contaminant removal efficiency of technologies (Cond.). 

Biological treatment [33, 36, 37, 38, 39] 

 Removal efficiency (%) 

 TSS COD BOD O&G 

MBBR 0 85 88 0 

Activated 
sludge 61 72 90 0 

MBR 99 97 98 0 

Trickle filter 95 85 90 0 

SBR 98 85 98 79 

Nitrification/De
nitrification 0 81 89 0 

UASB 80 80 85 0 

Tertiary treatment [40, 41] 

 Removal efficiency (%) 

 TSS COD BOD O&G 

Multimedia 
filtration 86 69 67 0 

Carbon filter 0 30 50 0 

Chlorination 0 10 20 0 

 

 

 

 

 

 

 

14

MATEC Web of Conferences 152, 01010 (2018)	 https://doi.org/10.1051/matecconf/201815201010
Eureca 2017



Table 2. Contaminant removal efficiency of technologies (Cond.). 

Biological treatment [33, 36, 37, 38, 39] 

 Removal efficiency (%) 

 TSS COD BOD O&G 

MBBR 0 85 88 0 

Activated 
sludge 61 72 90 0 

MBR 99 97 98 0 

Trickle filter 95 85 90 0 

SBR 98 85 98 79 

Nitrification/De
nitrification 0 81 89 0 

UASB 80 80 85 0 

Tertiary treatment [40, 41] 

 Removal efficiency (%) 

 TSS COD BOD O&G 

Multimedia 
filtration 86 69 67 0 

Carbon filter 0 30 50 0 

Chlorination 0 10 20 0 

 

 

 

 

 

 

 

Table 3. Operating cost of technologies. 

Pre-treatment [30, 31] 

 Cost (USD/day) 

 Raw material Energy Labour Opt. cost 

Bar screen 0 1668.48 174 1842.48 

Grit removal 0 973.52 174 1147.52 

Chemical treatment [33, 34, 35, 38, 42] 

 Cost (USD/day) 

 Raw material Energy Labour Opt. cost 

Precipitation 
method 0.18 1264.9 632 1897.18 

Coagulation-
Flocculation-

DAF 
240.87 30.6 696 967.47 

Ion exchanger 472.22 97.22 175 1094.44 

Biological treatment [33, 34, 42, 43] 

 Cost (USD/day) 

 Raw material Energy Labour Opt. cost 

Sedimentation 
tank 0 184.252 175 359.252 

MBBR 0 695 875 1570 

Activated 
sludge 0 9147.3 1427 10574.3 

MBR 0 8295 1095 9390 

Trickle filter 0 5840.565 1095 6935.57 

SBR 0 833.33 875 1708.33 

15

MATEC Web of Conferences 152, 01010 (2018)	 https://doi.org/10.1051/matecconf/201815201010
Eureca 2017



Table 3. Operating cost of technologies (Cond.) 

Biological treatment [33, 34, 42, 43] 

 Cost (USD/day) 

 Raw material Energy Labour Opt. cost 

Nitrification/De
nitrification 5039 702 875 6616 

UASB 0 4740 875 5615 

Tertiary treatment [40, 41, 43] 

 Cost (USD/day) 

 Raw material Energy Labour Opt. cost 

Multimedia 
filtration 0 1043.5 875 1918.5 

Carbon filter 67 373 875 1315 

Chlorination 208.33 373 875 1456.33 

Based on sago wastewater treatment plant with flowrate of 79,000 m³/day and the 
contaminants characteristic as shown in Table 1, mass of TSS, COD, BOD and O&G are 
determined as 379,200, 920,350, 454,250 and 23,700 kg/day, respectively. By input 
respective contaminant removal efficiency and operating cost of each technology into 
previous mass and cost computation modelling equations, selection among treatment 
technology has been done by using LINGO software.  

As results, technology that gives minimum hidden cost meanwhile comply with 
discharge regulations is selected in each treatment stage. Table 4 shows concentration of 
contaminants on selected technology in each treatment stage. Apart from that, in order to 
ensure the final treated water that discharged from the selected treatment technologies is 
complied with discharged regulation (standard A), Table 5 is presented to show the 
comparison between contaminants concentration of treated water with discharged 
regulation. It can be clear identified that all contaminants concentration of treated water 
was lower that discharged regulation so it is safe to be discharged to water bodies. 

Next, cost computation is being considered using MFCA concept. Results of unit cost, 
hidden cost and carry-forward cost for each treatment technology selected by solving Eq. 
(33) - (46) are summarized in Table 6. Since additional sludge being produced in chemical 

16

MATEC Web of Conferences 152, 01010 (2018)	 https://doi.org/10.1051/matecconf/201815201010
Eureca 2017



Table 3. Operating cost of technologies (Cond.) 

Biological treatment [33, 34, 42, 43] 

 Cost (USD/day) 

 Raw material Energy Labour Opt. cost 

Nitrification/De
nitrification 5039 702 875 6616 

UASB 0 4740 875 5615 

Tertiary treatment [40, 41, 43] 

 Cost (USD/day) 

 Raw material Energy Labour Opt. cost 

Multimedia 
filtration 0 1043.5 875 1918.5 

Carbon filter 67 373 875 1315 

Chlorination 208.33 373 875 1456.33 

Based on sago wastewater treatment plant with flowrate of 79,000 m³/day and the 
contaminants characteristic as shown in Table 1, mass of TSS, COD, BOD and O&G are 
determined as 379,200, 920,350, 454,250 and 23,700 kg/day, respectively. By input 
respective contaminant removal efficiency and operating cost of each technology into 
previous mass and cost computation modelling equations, selection among treatment 
technology has been done by using LINGO software.  

As results, technology that gives minimum hidden cost meanwhile comply with 
discharge regulations is selected in each treatment stage. Table 4 shows concentration of 
contaminants on selected technology in each treatment stage. Apart from that, in order to 
ensure the final treated water that discharged from the selected treatment technologies is 
complied with discharged regulation (standard A), Table 5 is presented to show the 
comparison between contaminants concentration of treated water with discharged 
regulation. It can be clear identified that all contaminants concentration of treated water 
was lower that discharged regulation so it is safe to be discharged to water bodies. 

Next, cost computation is being considered using MFCA concept. Results of unit cost, 
hidden cost and carry-forward cost for each treatment technology selected by solving Eq. 
(33) - (46) are summarized in Table 6. Since additional sludge being produced in chemical 

and biological treatment, so additional hidden cost being calculated via Eq. (39) and (43). 
Besides that, total hidden cost of entire WWTP also shown in Table 6.  

As shown, minimum total hidden cost (THC) of 12,819.98 USD/day can be achieved by 
selecting grit removal, coagulation-flocculation-DAF, MBR and carbon filter as treatment 
technology in entire WWTP. THC is calculated by summation of carry-forward cost from 
tertiary treatment to treated water, hidden cost for sludge generation of chemical and 
biological treatment. By referring to cost computation equations in section 2.2.4, 
calculation of unit cost, carry-forward cost and hidden cost are based on operating cost and 
volumetric flow rate around each treatment technology. Due to conservation of mass, inlet 
and outlet volumetric flow around each technology must be equal. Hence, operating cost of 
technology stands out to be one of the main factor in determine value of hidden cost and 
carry-forward cost. On other word, higher operating cost will lead to higher hidden cost and 
carry-forward cost. 

Table 4. Contaminants concentration on selected technologies. 

Treatment Technology Stream Contaminant concentration (ppm) 

   TSS COD BOD O&G 

Pre-
treatment 

Grit 
removal 

Inlet 4800 11650 5750 300 

Outlet 2400 9320 4025 30 

Chemical 
treatment 

Coagulation
-

Flocculation
-DAF 

Inlet 2400 9320 4025 30 

Outlet 389 2014 1305 1.6 

Biological 
treatment MBR 

Inlet 389 2014 1305 1.6 

Outlet 4.1 64.0 27.6 1.7 

Tertiary 
treatment 

Carbon 
filter 

Inlet 4.1 64.0 27.6 1.7 

Outlet 4.1 44.8 13.8 1.7 

 

 

 

 

 

 

17

MATEC Web of Conferences 152, 01010 (2018)	 https://doi.org/10.1051/matecconf/201815201010
Eureca 2017



Table 5. Comparison between contaminants concentration of treated water with discharged 
regulations. 

 Concentration (ppm) 

 TSS COD BOD O&G 

Treated water 4.12 44.8 13.8 1.72 

Discharged 
regulations 50 50 20 10 

 

Table 6. Results of unit cost, hidden cost and carry-forward cost of each treatment technology. 

Treatment Technology 
Cost (USD/day) 

Unit cost Carry-
forward cost Hidden cost 

Pre-treatment Grit removal 0.0145 1,147.52 - 

Chemical 
treatment 

Coagulation-
Flocculation-

DAF 
0.02677 1,957.30 157.69 

Biological 
treatment MBR 0.1552 10,709.91 637.38 

Tertiary 
treatment Carbon filter 0.1743 - 12,024.91 

Total hidden cost 12,819.98 

In pre-treatment, grit removal is being selected instead of bar screen. This is due to both 
technologies have comparable contaminants removal efficiency however grit removal 
provide lower operating cost than bar screen which can be clearly identified on Table 3. 

Among three technologies in chemical treatment, ion exchanger is eliminated due to 
low contaminants removal efficiency. Although contaminants removal efficiency of 
precipitation method is similar to coagulation-flocculation-DAF but high operating cost in 
precipitation method which makes it uneconomical. Thus coagulation-flocculation-DAF is 
selected as chemical treatment technology. 

Even though operating cost for MBR ranked as second highest among technologies in 
biological treatment, it still selected as technology for biological treatment. The main 
reason is MBR provide high contaminants removal efficiency especially in COD. Although 
highest COD removal technology being selected in pre-treatment, chemical treatment and 
tertiary treatment, up to 87% of COD removal efficiency technology must be selected for 
biological treatment in order to meet discharged regulations This imply that technologies in 
biological treatment having COD removal efficiency lower than 87% would not be 
considered as selection. Based on Table 2, it can be clearly identified that all technologies 

18

MATEC Web of Conferences 152, 01010 (2018)	 https://doi.org/10.1051/matecconf/201815201010
Eureca 2017



Table 5. Comparison between contaminants concentration of treated water with discharged 
regulations. 

 Concentration (ppm) 

 TSS COD BOD O&G 

Treated water 4.12 44.8 13.8 1.72 

Discharged 
regulations 50 50 20 10 

 

Table 6. Results of unit cost, hidden cost and carry-forward cost of each treatment technology. 

Treatment Technology 
Cost (USD/day) 

Unit cost Carry-
forward cost Hidden cost 

Pre-treatment Grit removal 0.0145 1,147.52 - 

Chemical 
treatment 

Coagulation-
Flocculation-

DAF 
0.02677 1,957.30 157.69 

Biological 
treatment MBR 0.1552 10,709.91 637.38 

Tertiary 
treatment Carbon filter 0.1743 - 12,024.91 

Total hidden cost 12,819.98 

In pre-treatment, grit removal is being selected instead of bar screen. This is due to both 
technologies have comparable contaminants removal efficiency however grit removal 
provide lower operating cost than bar screen which can be clearly identified on Table 3. 

Among three technologies in chemical treatment, ion exchanger is eliminated due to 
low contaminants removal efficiency. Although contaminants removal efficiency of 
precipitation method is similar to coagulation-flocculation-DAF but high operating cost in 
precipitation method which makes it uneconomical. Thus coagulation-flocculation-DAF is 
selected as chemical treatment technology. 

Even though operating cost for MBR ranked as second highest among technologies in 
biological treatment, it still selected as technology for biological treatment. The main 
reason is MBR provide high contaminants removal efficiency especially in COD. Although 
highest COD removal technology being selected in pre-treatment, chemical treatment and 
tertiary treatment, up to 87% of COD removal efficiency technology must be selected for 
biological treatment in order to meet discharged regulations This imply that technologies in 
biological treatment having COD removal efficiency lower than 87% would not be 
considered as selection. Based on Table 2, it can be clearly identified that all technologies 

have COD removal efficiency lesser than 87% except MBR which make MBR necessary to 
be selected as biological treatment technology. In biological treatment, the main factor for 
technology selection is technology contaminants removal performance instead of operating 
cost. 

In tertiary treatment, since final treated water is just to discharge into water bodies. So 
multimedia filtration which provide high purity on treated water is not necessary to be 
selected. Moreover, operating cost of multimedia filtration is the highest among tertiary 
treatment technologies. By comparing among chlorination and carbon filter, since 
chlorination operating cost is higher than carbon filter meanwhile chlorination treatment is 
specific on disinfection which is not necessary for sago wastewater treatment. Thus, carbon 
filter is selected as tertiary treatment technology. 

3 Conclusion 
A novel MFCA-based approach is developed in this work for optimum pathway selection 
of wastewater treatment plant. Hidden cost associated to treatment waste stream is 
considered using this approach for WWTP pathway selection. Case study of sago 
wastewater is solved to illustrate the proposed approach. Trends of wastewater treatment 
pathway selection also analysed. In case study, there are several factors such as discharged 
wastewater quality, technology operating cost and sludge yield  that will affect selection of 
wastewater treatment pathway. To determine minimum THC of WWTP, these factors are 
traded off by using MFCA based-approach. Thus, this approach can be used as selection 
tools for decision maker in selection of wastewater treatment pathway so that both 
economic and environmental aspect can be monitored and improved. This approach could 
be further extended for systhesis and optimisation of wastewater treatment plant by 
considering sludge handling technologies and cost. 

References 
1. N. K. S. Lawrence K. Wang, Yung-Tse Hung, Handbook of Advanced Industrial and 

Hazardous Wastes Treatment - Google Books. Taylor & Francis Group (2010). 
2. D. Hoornweg, P. Bhada-Tata, and C. Kennedy, “Environment: Waste production must 

peak this century,” Nature, 502, no. 7473, pp. 615–617 (Oct. 2013). 
3. A. Göbel, C. S. McArdell, A. Joss, H. Siegrist, and W. Giger, “Fate of sulfonamides, 

macrolides, and trimethoprim in different wastewater treatment technologies,” Sci. 
Total Environ., 372, no. 2–3, pp. 361–371 (2007). 

4. N. T. Manjunath, I. Mehrotra, and R. P. Mathur, “Treatment of wastewater from 